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Report Number: NGC 2004012

Test Method:  This test method conforms explicitly with the American Society for Testing and Materials

Specimen Description:

Standard Test Method for Laboratory Measurement of Airborne Sound Transmission Loss of
Building Partitions and Elements - Designation: E 90 - 02,

The test specimen was a partition assembly constructed in the 14’ W by 9 H test opening
with 3-5/8" 25 ga. metal studs, Icynene foam insulation in cavities, 2 layers of %" gypsum
wallboard both sides, designated as: 14" Gypsum Wall Assembly, metal studs and Teynene
Foam Insulation.

Standard direction of sound from Source Room (Room 1) to Receiving Room (Room 2).

The wall system was constructed in the test opening and consisted of:
From Room 1 to Room 2.
- two layers of 14" Type C gypsum waltboard, (4.4 PSF)
mounted vertically with staggered seams between layers and atiached to studs 24" o.c. with
17 drywall screws inside layer and 12” o.c. with 1-1/2” drywall screws on the outside layer.
- 3-5/8” 25 ga. metal studs 24” o.c. (0.19 PSF)
- 3-5/8” metal channel top and bottom. (0.08 PSF)
- one layer of 2” nominal Icynene spray in place foam insulation. (0.14 PSF)
- two layers of %" Type C gypsum wallboard. (4.4 PSF)

mounted vertically with staggered seams between layers and attached to studs 24” o.c. with
17 drywall screws inside layer and 12” o.c. with 1-1/2” drywall screws on the ountside layer.
Total weight of the wall system was 1160 Ibs. (9.28 PSF average)
The perimeter of the wall system was sealed with acoustical caulk,

Test sample was applied under direction of client and tested as received.

Cure time for foam insnlation was 24 hours minimum.

Test Results:  The results of the tests are given on pages 3 and 4.

The results reported above apply to specific samples submitied for measurement.

No responsibility is assumed for performance of any other specimen.

This report may not be reproduced except in full, without the written approval of the laboratory.

The laboratory’s accreditation or any of it’s test reports in no way constitutes or implies product certification, approval,

or endorsement by NVLAP or any agency of the U.S. Government.
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Sound Transmission Loss Test Data Page 3 of 4
Per: ASTM E 90 - 02/ ASTM E 413 - 87

No. of test report; NGC2004012
Test Date:  10/15/2004

Size: 11.6 m?

Temperature [°C). 19.7

Sound Transmission Class STC =48 dB

Sum of unfavorable deviations: 31.0 dB

Max. unfavorable deviation: 6.0dBat 125 Hz

"Fréquéﬁ.'éy" CSTL A b L2 | T | Corr. | wDev. [ ASTL

[Hz] | [dB] | [d'B}“ | By I [s] __[dB] | [dB] ' _
100 18 100.7 85.1 2.65 2.9 -.- 0.346
125 26 101.3 79.1 3.12 38 8.0 0.640
160 31 975 716 413 4.8 4.0 0.332
200 35 984 69.4 4.89 5.5 2.0 0.316
250 35 99.5 70.2 510 57 6.0 0.200
315 41 101.0 66.0 527 5.8 3.0 0.224
400 45 102.6 62.6 4.86 5.5 2.0 0.141
500 48 101.1 60.1 4.71 5.3 2.0 0.224
830 49 100.3 56.8 4.65 53 -.- 0.100
800 50 100.5 55.1 4.31 5.0 - 0.141
1000 50 99.3 53.5 4.05 47 1.0 £0.100
1250 52 98.1 50.3 3.69 4.3 -- 0.100
1600 53 97.4 48.3 3.26 3.8 -- 0.100
2000 52 96.8 47.4 2.72 3.0 -- 0.100
2500 48 88.1 52.9 2.42 2.5 4.0 0.100
3150 51 88.6 495 2.29 2.2 1.0 0.141
4000 56 08.8 451 2.11 1.9 - Q.173
5000 58 g7.5 40.4 1.88 1.4 -.- 0.200

STL = Sound Transmission Loss, dB

L1 = Source Room Level, dB
L2 = Receiving Room Level, dB
T = Reverberation Time, seconds

A STL = Uncertainty for 95% Confidence Level

The results reported above apply to specific samples submitted for measurement.
No responsibility is assumed for performance of any other specimen.
This report may not be reproduced except in firll, without the written approval of the laboratory.”
The laboratory’s accreditation or any of it’s test reports in no way constitutes or implies product certification, approval,
or endorsement by NVLAP or any agency of the U.S. Government.
Nationalmm 1650 Military Road = Buffalo, NY 14217-1198
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Testing Services™ under Lab Code 200291

Sound Transmission Loss Test Data Page 4 of 4
Per: ASTM E 90 - 02 / ASTM E 413 - 87

No. of test report: NGC2004012
Test Date:  10/15/2004

Size: 11.6 m?

Temperature [°C]: 19.7

{Sound Transmission Class STC = 48 dB

8TL vs. Frequency

Frequency| STL | ASTL

N (" I 1= O 80
100 18 0.346
125 26 0.840 &
160 31 0.332 )
200 36 0.316 2 &0 =
250 36 0.200 g s
315 41 0.224 = e ~N
400 45 0.741 ¥ 40 g~ )
500 46 0.224 E v -
630 49 0.100 2 L =T
800 50 0.141 =
1000 50 0.100 E .,
1250 52 0.100 ey
1600 53 0.100 0
2000 52 0.100
2500 48 0.100 0
3150 51 0.141 A O = oo M M W s O
4000 56 0.173 2522358888888 8¢E838E
5000 58 0.200 Frequency (Hz)

l——STL ==me Reference Contour

STL = Sound Transmission Loss, dB
A STL = Uncertainty for 95% Confidence Level

The results reported above apply to specific samples submitted for measurement.
No responsibility is assumed for performance of any other specitnen.
This report may not be reproduced except in full, without the written approval of the laboratory.
The laboratory’s accreditation or any of it’s test TEpOTLS in no way constitutes or implies product certification, approval
or endorsement by NVLAP or any agency of the U.8. Government.
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